
.@d]J. 
REF. NO. 

9 

JO 

11 

12 

PART 
NUMBER 

351 883 RI I 

179 925 

103 325 

351 879 RI 

351 013 RI 

171 'i73 

351 051 RI I 
220 065 

179 812 

179 814 

179 816 

179 837 
103 320 

103 321 

351 440 R92 

357 518 R9I 

351 960 R93 

353 065 RI 
353 064 RI 

351 438 R92 

-95 -

CHASSIS 
DESCRIPTION SERIAL NUMBER NO. 

REQ'O 

SEAT AND PLATFORM - Continued 

TUBE, SEAT SUPPORT I 
SCREW, CAP, HEX-HD., 5/8-I JNC X J -J/4" 2 
WASHER, LOCK, 5/8" 2 

SHOCK ABSORBER, SEAT POST I 

CLIP, STARTING CRANK 2 
SCREW J TAPP I NG' SLOTTED-RO -HD., No. J0-32NF x J/4" 2 

PLATFORM I 

NUT, HEX., 5/I6-J8NC 3 
SCREW, CAP I HEX HEAD, 5/J6-J8NC X 1/211 2 

SCREW, c.AP, HEX HEAD, 5/J6-I8NC X 5/8
11 

4 
SCREW, CAP, HEX HEAD, 5/I6-J8NC X 3/411 I 
SCREW, CAP, HEX HEAD, 3/8-16NC X 3/4" 3 
WASHER, LOCK, 5/16" 7 
WASHER, LOCK, 3/811 

3 

ATTACHMENT, DETACHABLE ·sEAT PAD (SPECIAL) 

(CONSISTS OF SEAT PAO, 351 438 R92) I 

ATTACHMENT, DELUXE UPHOLSTERED SEAT (WILL \/ORK FOR 354 155 R9I) I 
~TTACHMENT, UPHOLSTERED SEAT (MACHINE ATTACHMENT) I 

EYELET, FASTENING, DETACHABLE SEAT PAD I 
NUT, SPEED I 
PAD, DETACHABLE SEAT I 

-

, 
, 

-




